s ss. FCC RF Test Report Report No. : FR291702F

72

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11be EHT160_CH114_Large RU 996+484_5570MHz

ANT CDD 1+2
Pol. Horizontal Fundamental
1 17Level (dBuim) 1 17Level (dBuVim)
1024 104 !
ik ik
734

55 WWMMWWMWM‘MW 505

1 R S 1=

439 439
Peak 20 23
14§ 145
I U
5350 5382, B4, Fd, BATR, 5540 1000 0. 3400, 4600. 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Art Cable Preamp Aux Mos Thos lnit et Ant CadlePremp uc dos Thos
Freg Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Renark
WENE AR B B0 En 6 @ @ a iy Modija e B BN B B B B a
1 SAS0.60 6LO7 7480 -11.93 45.06 .46 10.97 29.62 0.80 19 128 Peak L 555400 10L14 -omoe oo B8 W45 LI B0 0.0 100 120 Pesk
1S5 ELI GRN N.0D 4547 M4 1099 2963 000 100 120 Pesk 1500 SLED oo oo B4 A LA B0 000 100 120 Aerage
11YLeveI(dBu‘.Hm)
1024
i78
[E
35 SGBAND 13 (6]
439
Avg Blank
ik
14§
5%50 5382, LT 5445, 5478, 510
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
ModWn BN B B B B B B a g
1 544870 50.66 54.00 -1.34 3487 3444 109 29.61 000 108 120 Average
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Pol. Horizontal Fundamental

mLeveI(dBilVIm)

1024

L

11 . 16

L iy |

MWWW‘WW »J‘WMHW MWMM P AL W\"ﬂm

419
Peak Blank

LK

6

5685 . 51 13 749, 4765

Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m  dB oBw B B B B o deg
1 572612 64.62 68.30 -3.68 48.70 34.60 1132 30.00 .60 100 120 Peak
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72

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11be EHT160_CH114_Large RU 996+484_5570MHz

ANT CDD 1+2
Pol. Vertical Fundamental
1 17Level (dBuVim) 1 17Level (dBuVim)
1024 1024 1
i1 i1
[Al SRS [EA] SGRAND 13
2
SE'SWWWMWWMW . W
439 439
Peak 20 23
145 145
I U
5350 530 B4, 5446, 5478, 510 1000 200, 0, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Art Cable Preamp Aux Mos Thos lnit et Ant CadlePremp uc dos Thos
Freg Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Renark
WENE AR B B0 En 6 @ @ a iy Modija e B BN B B B B a
1 oSA09.54 59.03 7400 -14.97 43.30 ML 1099 2.5 080 38 72 Peak L5300 9818 -omoee oo 031 W47 AL B 0.0 M8 T2 Pesk
1S4 5980 63.30 849 4400 46 1093 29.63 000 MB 72 Pesk 15500 B899 oo oo B4 U B8 000 0BT Awerage
11YLeveI(dBu‘.Hm)
1024
i1
[E
35 S6.BAND T3 (V)
T
439
Avg Blank
ik
145
5%50 5382, LT 5445, 5478, 510
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wi N B Bl B B B & o dg
1 S434.40 48.74 SABD 526 3097 M43 1094 1960 0.00 308 72 Aversge
Sporton International Inc. (Kunshan) Page Number : A2-181 of A250
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702F

Pol. Vertical Fundamental
mLmI(dB!lVIm)
1024
L
T SGBN 1)
] |
LTI Wi m
53.5"._‘“‘4‘” Ww» L uwww,\u ot WWW
419
Peak Blank
LK
6
5685 . 51 13 749, 4765
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
MedWs BN B BN Bk & B & a g
1 57413 6192 68.30 -6.33 4598 3465 1133 30.04 0.00 M 72 Peak

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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FCC ID: 2AFZZ133G
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Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11be EHT160_CH114_Large RU 996*2_5570MHz

ANT CDD 1+2
Pol. Horizontal Fundamental
1 17Level (dBuim) 1 17Level (dBuVim)
1024 1024 1
i1 i1
[Al 1 0 T=3 [EA] SGRAND 13
2
585 MWWWMMMMWWW Ml 55 | ;
439 439
Peak 20 23
145 145
v U
5350 5382, 54, R4, 5478, 5540 1000 200, 0, 4600, 5800, 7000
Frequency (MHz) Frequency (WHz)
Linit Read  Art Cable Preamp Aux Mos Thos lnit et Ant CadlePremp uc dos Thos
Freg Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Renark
WEn G & B B B & & o i Mg & BN B B 8 & a
1 5439.7 6431 7480 -0.69 48.53 34.44 10.94 29.60 0.00 108 120 Peak 1 55%.00 99.36 oo oo B2 4L 1LY 2074 0.00 100 120 Pesk
1OSTA2 5959 G830 -BTL 4303 M6 1098 .61 080 10 120 Pesk IONE 8960 e e TG AALLLY B4 000 100 120 Average
11YLeveI(dBu‘.Hm)
1024
i1
34
55 56 BAND T3 {AVG)
1
439
Avg Blank
LN
145
5%50 5382, 5414, 544t 5478, 510
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wil BWh & @ G & & B o dg
1 OS6S0.64 4378 480 520 3298 M5 1095 2.6 000 100 120 Average
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Pol. Horizontal Fundamental
117Lewal(tll!u\l'lln)
1024
L
T . SGBN 1)
| \Ii i ‘ de
£p st Lo T ‘ryﬂtuwwwm ‘”W" n\m.‘“ xmwl T RV
419
Peak Blank
LK
6
5685 . 51 13 749, 4765
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m  dB oBw B B B B o deg
1 572836 64.83 68.30 -3.47 43.99 3461 1132 30.00 .60 100 120 Peak

Sporton International Inc. (Kunshan) Page Number 1 A2-184 of A250
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Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11be EHT160_CH114_Large RU 996*2_5570MHz

ANT CDD 1+2
Pol. Vertical Fundamental
1 17Level (dBuVim) 1 17Level (dBuVim)
1024 1024 i
i1 i1
s e O . =
1
439 439
Peak 20 23
145 145
v U
5350 530 B4, 5446, 5478, 510 1000 200, 0, 4600, 5800, 7000
Frequency (MHz) Frequency (WHz)
Linit Read  Art Cable Preamp Aux Mos Thos lnit et Ant CadlePremp uc dos Thos
Freg Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Renark
WENE AR B B0 En 6 @ @ a iy Modija e B BN B B B B a
1 S3400 60.79 7480 -13.21 45.00 M3 1094 29.60 080 319 71 Peak L5300 95.63 -oroee oo 76 W47 AL B 0.0 30 TL Pesk
1SS SBA7 68.30-10.03 4236 M6 1098 29.63 000 30 7L Pesk 1S 893 e e 012 44 U8 2.6 000 A0 Tl Awrage
11YLeveI(dBu‘.Hm)
1024
i1
[E
35 56BN T3 (V)
1
439
Avg Blank
ik
145
5%50 5382, LT 5445, 5478, 510
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wi N B Bl B B B & o dg
1 OSSLB4 4744 400 656 3LEA M5 1095 2.6 000 30 7L Average
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Pol. Vertical Fundamental
117Level(d81|‘|ﬂml
1024
L
T SGBN 1)
L 1 |
1 n |
g ST o iy i
419
Peak Blank
LK
6
5685 . 51 13 749, 4765
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
MedWs BN B BN Bk & B & a g
1 572812 6L76 630 -6.54 45.83 3461 1132 30.00 0.00 310 71 Peak
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75
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT CDD 1+2
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
N LN
L i - SGBANDA--3
[ 1 N &l
48 48 m
Peak
15 325
163 163
50 5120, 5140, i 5180. 5200 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 5149.39 59.53 74.00 -14.47 43.82 4.40 10.62 2931 0.0 108 122 PEAK 1 5160.00 109.78 ------ ------ 9,04 3445 10.63 29.34 0.00 100 122 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
i3 i3
[ Al
56 BAND 13 (AVG)
I ] s
Av
g 15 35
163 163
50 5120, 5140, i 5180. 5200 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meds BN B BN Bh & & B o dy MeEsBWE B BN &k & & & o dy
1 543.97 47.63 94.00 -6.32 31.97 34.40 10.62 2931 0.0 109 122 AVERAGE 1 5160.00 10226 ------ ------ 86,51 34.46 10.63 29.34 0.00 100 122 AVERAGE
Sporton International Inc. (Kunshan) Page Number : A2-187 of A250
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75
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT CDD 1+2
Pol. Vertical Fundamenta
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 138 i
45 95
N i3
5GEANp 13 i N SGBAND 13
5l 1 ‘m 85l
48 448 W
Peak
125 125
16 163
G0 5al. 5140, At 5180, 500 1o 2. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Ouer Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 511343 59.46 74.00 -14.54 43.79 4.3 10.61 9.7 0.0 337 63 PEM 1 SI7.00 107.58 68.30 39.28 OLB4 3445 10.63 2934 0.80 37 63 Peak
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 138
1
45 Lk
i LN
5l 4l
56 BAND 13 (AVG) 56,BAND 13 (AVG)
4 f il
Av
g 125 15
163 163
v v
5100 5al. 5140, At 5180, 500 1000 a0, 0. 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Awr MPos Thos Linit Over Read Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark reg Level Line Linit Level Factor Loss Factor Factor Remark
Wi B B B B & B ® a i Ml Ewh B B0 Bh & & & a &
L OSULM 4673 S8 707 ILED %39 1060 231 0.0 3 63 AVERAE L Slio0 108,34 68.30 3004 BAS9 J46 10.63 234 .00 3763 Aerage

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ133G
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Pol. Horizontal Vertical
mLﬂel(dBqu) i Leyel (dBuVim)
1138 1134
i1 a5
g R i3 GBMD 1
gy g B 11T iy S g I 1 s B
L B o |5GBANDA--3 (AVG)) . B o BGBANDA-J (AVG))
Peak “ DWW*WWW
Avg 5 i
163 163
7000 200, 11400, 13600, 15800, 18000 7000 200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modide B B0 @ B B B w dg Modindie B BN @ B B B o dg
1 10360.08 44.38 08.30 -23.92 57.91 37.40 15.55 66.45 0.00 300 360 PEAK 1 10360.00 44.45 68.30 -23.85 57.98 37.40 15.55 66,45 0.00 100 360 PEAK
Sporton International Inc. (Kunshan) Page Number : A2-189 of A250
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75
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CH39_2480MHz
ANT 18
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
w5 s *
B /M\ FECPART ¢ s FELPART G
[ / 1 &l
b oot : Mot bt ; o i :
49 18 BLaupdpror it Mt T
Peak
15 325
163 163
240 U5 Ued, 1. 2488, 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 2483.56 57.37 74.00 -16.63 42.68 32.13 7.9 30.65 6.0 13 139 PEAK 1 2450.00 96.33 ------ - 8139 3212 7.28 30.66 6.00 138 139 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
95 95 1
i3 i3
[ Al
FCCPART 15C (AVG) FCCPART 15C (AVG)
8 - ! ) FR———
g 15 325
163 163
240 U5 Ued, 1. 2488, 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meds BN B BN Bh & & B o dy MeEsBWE B BN &k & & & o dy
1 49538 46.24 %400 -7.76 3140 32,4 731 30.61 6.0 138 130 AVERAGE 1 2450.00 9432 ------ -oooe- 7958 3212 7.8 30.66 6.00 138 139 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ133G
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75
Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CH39_ 2480MHz
ANT 18
Pol. Vertical Fundamenta
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
v i 1
B [\ FECPART ¢ s FELPARTC
[ / i &l
Lt MR SUTRe I T " " It bl Rm———— T
T 43.3-M
Peak
15 325
163 163
240 U5 Ued, 1. 2488, 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 48374 57.76 74.00 -16.24 4.99 .13 7.9 30.65 6.0 39 93 PEA 1 2450.00 95.25 ------ -oooe- 8851 3212 7.28 30.66 6.00 379 95 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
95 95 1
N LN
[ Al
FCCPART 15C (AVG) FCCPART 15C (AVG)
Av
g 15 325
163 163
240 U5 Ued, 1. 2488, 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 2486.44 46,37 %400 -7.63 3139 32,13 7.9 30.64 6.00 379 99 AVERAGE 1 2450.00 9331 ------ -ooe- 7857 .12 7.8 30.66 6.80 379 95 AVERAGE
Sporton International Inc. (Kunshan) Page Number : A2-191 of A250
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Horizontal Vertical
" Level (dBuVim) " Level (dBuVim)
134 134
915 915
il FCCPART15C il FCCPART15C
65 65
FCC PARTAC (AVG) FCC PARTAC (AVG)
ol ol
1 1
g 15
163 163
000 6000, 9000, 12000, 15000, 18000 000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
oW B BW B B & & o g oW B BW B B & & o g
1 4966.00 41.94 74.00 -32.86 62.79 34.18 10.50 65.45 Q.00 3B 368 PEAK 1 4966.00 41.89 74.00 -32.11 62.74 34.18 10.50 65.45 .00 168 368 PEAK
1 7440.00 4419 74.00 -29.81 60.85 35.80 12.87 65.33 0.00 300 368 PEAK 1 7440.00 43.46 74.00 -30.54 60,12 35.80 12.87 65.33 0.00 180 368 PEAK
Sporton International Inc. (Kunshan) Page Number 1 A2-192 of A250
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76
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT CDD 1+2
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
N LN
| SGBAN 43 ] i - SGBANDA--3
[ { - &l
48 48
Peak ponpn
15 325
163 163
50 5120, 5140, i 5180. 5200 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 514497 60.02 74.00 -13.98 4431 4.0 10.62 2938 0.0 108 114 PEX 1 5160.00 109.64 ------ - 93.89 34.46 10.63 29.34 0.00 100 114 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
i3 i3
[ Al
56 BAND 13 (AVG)
I ‘ [
Av
g 15 325
163 163
50 5120, 5140, i 5180. 5200 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meds BN B BN Bh & & B o dy MeEsBWE B BN &k & & & o dy
1 5143.99 43.80 54.00 -5.20 33.09 34.40 10.62 2931 0.0 109 114 AVERAGE 1 5160.00 101,42 ------ - 85,67 34.46 10.63 29.34 0.00 100 114 AVERAGE
Sporton International Inc. (Kunshan) Page Number : A2-193 of A250

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZ133G
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76
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT CDD 1+2
Pol. Vertical Fundamenta
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
N LN
SGBANR T3 i - SGBANDA--3
[ 1 &l
48 48 “- I
Peak
15 325
163 163
50 5120, 5140, i 5180. 5200 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Ouer Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 513466 53.01 74.00 -15.99 42,32 3.7 10.61 29.29 0.0 306 63 PEAK 1 5160.00 108.83 63.30 40.53 03.08 34.46 10.63 29.34 0.00 M6 69 Peak
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
i3 i3
[ a0
56 BAND 13 (AVG) 5GBAND 1---3 JVG)
“s 1 s
Av
g 15 325
163 163
[ |
500 5120, 5140, i 5180. 5200 1000 0. 0. 4600. 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Awr MPos Thos Linit Over Read Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark reg Level Line Linit Level Factor Loss Factor Factor Renark

1 5l46.64 4778 S4.00 -6.12 3208 34.39

B B B B B & o deg
10.62 231 0.0 306

65 AVERAGE

8 b B B B B o deg
1 516000 100.87 68.30 3057 85.12 3446 10.63 9.3 om0 306

65 Average

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958
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Pol. Horizontal Vertical
mLevel(dBqu) i Leyel (dBuVim)
1138 1134
i1 a5
g R i3 GBMD 1
gy g B 11T iy S g I 1 s B
L B o |5GBANDA--3 (AVG)) . B o BGBANDA-J (AVG))
Peak MWWMW "WW
Avg 5 i
163 163
7000 200, 11400, 13600, 15800, 18000 7000 200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 10360.00 44.88 08.30 -23.42 55.41 37.40 15.55 66.45 0.00 300 360 PEAK 1 10360.00 45.53 68.30 -22.77 9.86 37.40 15.55 66.45 0.00 100 360 PEAC
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76
Mode Band Edge
2400-2483.5_802.11g_CHO1_2412MHz
ANT CDD 1+2 1S2T
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 i
95 95
thd ROPHRTIRC i RCPRTIR
B0 W % B0
Sa— W Y ATV 1
48 48
Peak
15 325
163 163
7 1. 16 288, A 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp  Aux Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 1389.80 62.22 74.00 -1L.78 48.2 3198 7.1l 30.89 6.00 132 PEAK 1 2412.00 108.84 ------ - 9,53 .81 7.15 30.85 6.00 100 132 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
i3 i3
[ Al
FCC PARTASC (AVG) FCCPART 15C (AVG)
I : ! 4E.Eﬁ‘/_—’J i
Av
g 15 325
163 163
7 1. 16 288, A 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp  Aux Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meds BN B BN Bh & & B o dy MeEsBWE B BN &k & & & o dy
1 1389.% 49.26 54.00 -4.74 35.06 3198 7.1 30.89 .00 132 AVERAGE 1 41200 99.51 -----v -oee- 85,20 3281 7.15 30.89 6.00 100 132 AVERAGE

Sporton International Inc. (Kunshan)
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76
Mode Band Edge
2400-2483.5_802.11g_CHO1_2412MHz
ANT CDD 1+2 1S2T
Pol. Vertical Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
thd RES i RCPRTIR
[ N \’\/’\w &l
e AT sl Nyttt
4®4 H88, meiirothoriiueiohs
Peak
15 325
163 163
7 1. 16 288, A 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modudws B B B B B & a iy Mg B BN B B B & o
1 2389.80 58.51 74.00 -15.49 4431 3198 7.11 30.89 6.00 368 PEAK 1 2412.00 101,85 ------ - 8755 .81 7.15 30.86 6.00 277 360 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
95 95 1
i3 i3
[ Al
FCC PART 15C (AVG) FCCPART 15C (AVG)
48 1 48
Av
g 15 325
163 163
7 1. 16 288, A 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp  Aux Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MgV B B B B 6 & a iy Mg B BN B B B & o iy
1 1389.43 45.46 5400 -B.54 3126 3198 7.1 30.89 .00 368 AVERAGE 1 81500 9335 ---en -oee- 7905 3281 7.15 30.86 6.00 277 360 AVERAGE

Sporton International Inc. (Kunshan)
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Peak Y WWW
325

Avg

3000 6000. 9000, 12000,
Frequency (MHz)

Linit Resd  Ant Cable Preamp  Ax
Freq Level Line Margin Level Factor Loss Factor Factor

MWz dhulfn v/ @B BV B B B B
1 452400 39.92 74.80 -34.88 60.93 3418 10.32 65.43 o.0@

16000, 18000

oz TPos
Remark

30 360 PEAK

Pol. Horizontal Vertical
T gL}
1134 1138
s s
i FCPART R i FCPARTRC
B0 B
RO PARTH5C V) FCCPARTHSC V)

WWW
24

1 ki
3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Iz dBuV/m dBuV/m  dB  dBwY
1 4524.00 40.19 74.80 -33.81 ol.28

obm 8 dB B o deg
.10 1037 65.43 .00 100 36d PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958
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Page Number : A2-198 of A250



samran s, FCC RF Test Report Report No. : FR291702F

Pol. Horizontal Vertical
el i8]
1138 1134
a5 .
#a B3
1 L BNt ]
Peak [T 1] N NEL:
Bl Sms B HHH | —H
5 BAND 13 (AVG) 56 BAND 13 (AVG)
Av - - L ‘
g #8 W;';Mﬁ i - C ' _-Wlﬂ
1
e g WWWW WWW‘MMWWM"'M“" WW !
kb 4
T i L e
163 13
18000 1400, 26800, a0, 35600, 40000 16000 2400, 16800, 200, 35600, 40000
Frequency (Whz) Freguency (HHz)

Note: For 18GHz to 40GHz, only wore case is verified in this report.
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Pol. Horizontal Vertical
Data: 1 Data: 2
goLevel(dBuVim) Level (dBuVim)
675 67.5]
25— C
6 1
A \ \
R g AP i} e
4 IR | e T 1 4 5 MWWW
PN, WM”M‘M by i WNWW
Peak 175 .U i 125
QP N
15 1
300 100 200 300.  400.  500.  600.  700.  800.  900. 1000 30 100 200 300. 400 500 600  700.  8OD.  900. 1000
Frequency (MHz) Frequency (MHz)
Limit  Over ResdAntenna Cable Preamp  Aux A/Pos T/Pos Limit Over ReadAntenna Gable Preamp  Aux A/Pos T/Pos
Frea Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
WHz dBuV/m dBuV/m B BV dB/m dB B B om Wiz dBuV/m dBuV/m B  dBuV dB/m  dB  dB  dB  om deg
1 30.00 21.92 40.00 -18.08 28.54 25.08 0.50 32.20 0.00 9 48.43 31.50 40.00 -8.50 47.78 15.17 0.75 3220 0.00 -  -— Pesk
2 95.96 23.54 43.50 -19.96 38.94 15.39 1.41 32.20 0.00 2 65.89 77.70 40.00 -12.30 46.70 12.13 0.99 3212 0.00 -~  -— Pesk
3 186,17 26.01 43.50-17.49 41.44 14.68 1.9 32.10 0.00 - 3 95.96 23.32 43.50 -20.18 38.72 15.39 1.41 3220 0.00 -  -— Pesk
4 208.48 24.68 43.50-18.82 39.76 14.93 211 3212 0.00 - 4 170.65 24.90 43.50 -18.60 40.62 14.49 1.89 3210 0.00 -~ - Peak
5 33458 27.16 46.00-18.84 36.72 19.94 267 32.17 0.00 - 5  250.19 25.66 46.00 -20.3¢ 37.19 18.37 230 32.20 0.00 -~ - Peak
6 442,75 32.40 46.00 -13.60 38.96 22.60 3.06 32.22 0.00 - == Peak 6 334.58 27.72 46.00 -18.286 37.28 19.94 2.67 3217 0.00 ---  --- Peak
Sporton International Inc. (Kunshan) Page Number : A2-200 of A250
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<U-NII-3>

Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel | Frequency RU Remark
(GHz) Rate
Mode 32 U-NII-3 5.725-5.85 CDD 1+2 802.11a 149 5745 6Mbps - -
Mode 33 U-NII-3 5.725-5.85 CDD 1+2 802.11a 157 5785 6Mbps - -
Mode 34 U-NII-3 5.725-5.85 CDD 1+2 802.11a 165 5825 6Mbps - -
Mode 35 U-NII-3 5.725-5.85 CDD 1+2 802.11be EHT20 149 5745 MCSO | Full RU -
Mode 36 U-NII-3 5.725-5.85 CDD 1+2 802.11be EHT20 157 5785 MCSO | Full RU -
Mode 37 U-NII-3 5.725-5.85 CDD 1+2 802.11be EHT20 165 5825 MCSO | Full RU -
Mode 38 U-NII-3 5.725-5.85 CDD 1+2 802.11be EHT40 151 5755 MCSO | Full RU -
Mode 39 U-NII-3 5.725-5.85 CDD 1+2 802.11be EHT40 159 5795 MCSO | Full RU -
Mode 40 U-NII-3 5.725-5.85 CDD 1+2 802.11be EHT80 155 5775 MCSO | Full RU -

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ133G
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Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel | Frequency RU Remark
(GHz) Rate
Mode 49 U-NII-3 | 5.15-5.25 | CDD 1+2 = 802.11be EHT20 149 5745 MCSO Single RU 26/0
Mode 50 | U-NII-3 = 5.15-5.25 CDD 1+2 802.11be EHT20 165 5825 MCS0 Single RU 106/54
Mode 55 U-NII-3 | 5.15-5.25 | CDD 1+2 @ 802.11be EHT20 149 5745 MCSO0 Small RU Index 53+4
Mode 56 | U-NII-3 = 5.15-5.25 CDD 1+2 802.11be EHT20 165 5825 MCS0 Small RU Index 54+4
Mode 66 | U-NII-3 | 5.725-5.85 CDD 1+2 802.11be EHT80 155 5775 MCSO0 Puncturing 20M (3)
Mode 74 U-NII-3 | 5.725-5.85 CDD 1+2 802.11be EHT80 155 5775 MCSO | Large RU 484+242 e
Mode 78 U-NII-3 | 5.725-5.85 CDD 1+2 @ 802.11be EHT80 155 5775 MCSO | Large RU 484+242 LF
Sporton International Inc. (Kunshan) Page Number : A2-202 of A250
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Summary of each worse mode

Mode

32

33

34

35

36

37

38

39

40

Modulation

802.11a

802.11a

802.11a

802.11be EHT20

802.11be EHT20

802.11be EHT20

802.11be EHT40

802.11be EHT40

802.11be EHTS80

Ch.

149

157

165

149

157

165

151

159

155

Freq.

(MHz)

5647.20

11570.00

5925.57

5627.05

11570.00

5932.69

5607.37

5940.63

5619.17

Level

(dBuV/m)

56.95

45.61

57.35

57.00

45.70

58.80

58.27

57.71

58.52

Limit

(dBuV/m)

68.30

74.00

68.30

68.30

74.00

68.30

68.30

68.30

68.30

Margin

(dB)

-11.35

-28.39

-10.95

-11.30

-28.30

-9.50

-10.03

-10.59

-9.78

Pol.

Peak

Avg.

PEAK

PEAK

PEAK

PEAK

PEAK

PEAK

PEAK

PEAK

PEAK

Result

Pass

Pass

Pass

Pass

Pass

Pass

Pass

Pass

Pass

Remark

Band Edge

Harmonic

Band Edge

Band Edge

Harmonic

Band Edge

Band Edge

Band Edge

Band Edge

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
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Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) (dBuV/m) (dB) Avg.
49 802.11be EHT20 | 149 5614.72 56.86 68.3 -11.44 H PEAK Pass Band Edge
50 802.11be EHT20 | 165 5942.69 58.05 68.3 -10.25 H PEAK Pass Band Edge
55 802.11be EHT20 | 149 5613.20 54.92 68.30 -13.38 \Y Peak Pass Band Edge
56 802.11be EHT20 | 165 5947.60 55.87 68.30 -12.43 \Y Peak Pass Band Edge
66 802.11be EHT80 | 155 5646.64 58.81 68.30 -9.49 H PEAK Pass Band Edge
74 802.11be EHT80 | 155 5640.96 61.29 68.30 -7.01 H PEAK Pass Band Edge
78 802.11be EHT80 | 155 48.43 32.50 40.00 -7.50 \Y PEAK Pass LF
Sporton International Inc. (Kunshan) Page Number : A2-204 of A250
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32
Mode Band Edge
U-NII-3_5.725-5.85_802.11a_CH149 5745MHz
ANT CDD 1+2
Pol. Horizontal Fundamental
1 4 Lvel (dBuVim) i +L&¥el ({BUVim)
5G BAND 4
1138
J—— 1138 1 1
975
95
813
LN
W -t (g 1y Tt T (1
T YRR Y 85
LA e ik A o
05 m
Peak ‘
3 325
163
5600 5629, 5658, 5687, 5716, 5745
Frequency (MHz)
v
1000 20. o, 4500, 5600. T000
Linit Read  Ant Cable Preamp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_ﬁ\H:mm_ﬁmm_dﬁ_dﬁ_dﬁ_m_deg Limit ‘ Read  Ant Cable Preamp  Aux APos  TPos
1S5S S5.06 GR.30 130 4001 M4 1108 2.7 000 180 LIS PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 SES.6B 55.09 6B.81-13.72 3908 M5 1LM M3 608 180 115 PEM - . . . .
3 OSTILGD 6L4T 10883 4735 454 M54 1109 B0 000 180 115 PEM Mz BuV/n BuV/m  dB B dBfm B BB B o deg
4 SILIS 678 113,53 5075 4671 M6 1L30 2.79 0.00 180 115 PEAK 1 5745.00 109.18 ------ - .00 M8 1L3 879 000 10 105 PEAK
11"Le\ielidlillwm)
1138
1
95
LN
Al
I N N S
48 L_,..\,_/
Avg Blank
325
163
100 20. o, 4500, 5600. T000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeEsBWE B BN Eh & & & a dy
1 5745.00 101,49 ------ - 83,26 34.61 1132 20.79 0.00 100 115 AVERAGE
Sporton International Inc. (Kunshan) Page Number : A2-205 of A250
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32
Mode Band Edge
U-NII-3_5.725-5.85_802.11a_CH149_5745MHz
ANT CDD 1+2
Pol. Vertical Fundamental
1 4 Lvel (dBuVim) i +L&¥el ({BUVim)
5G BAND 4
1138
1138
— I
975
95
813
LN
I T R ‘
0 TSI 0 O s )
488 s lI_M. AR
y 8 W
Peak ‘
3 325
163
5600 5629, 5658, 5687, 5716, 5745
Frequency (MHz)
v
1000 20. o, 4500, 5600. T000
Linit Read  Ant Cable Preamp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_ﬁ\H:mm_ﬁmm_dﬁ_dﬁ_dﬁ_m_deg Limit\ ‘ Read  Ant Cable Preamp  Aux APos  TPos
1 Sea0 S.05 GR0 1L 4G5 W45 113 B 000 0B 65 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2565010 55.46 6638 -12.92 39.55 .45 1124 1978 6.0 293 65 PENK -
3OSTLS9 557610683 5027 .77 MSL 1128 M. 0.0 2 65 PEM Mz BuV/n BuV/m  dB B dBfm B BB B o deg
4 5723.84 63.96 117.83 -53.87 47.87 3457 IL31 29.79 .08 293 65 PEAK 1 5745.00 107,89 ------ - 9175 .61 1132 2979 0.8 293 63 PEAK
11"Le\ielidlillwm)
1138
1
95
LN
Al
L L 56 BAND 4(AvG)
48 L_,...,,,__
Avg Blank
325
163
100 20. o, 4500, 5600. T000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeEsBWE B BN Eh & & & a dy
1 545,00 98.67 ------ - 8250 34.63 1133 20.79 0.80 293 65 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
mLﬂeI(ﬂBu‘ﬂm) 0 Level (dBuvim)
1138 1134
a5 LIt
k] al
B3 L] S aNd
gy Migige 1L T
L 1 - _ SCAND AVG)|
Peak e 1 f
Avg 5 bl
163 163
7000 a0, 11400, T000 920, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Linit dnt Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y Modwhdws & BN B B B B o dg
1 10490.00 45.41 74.00 -28.59 %6.45 38.24 1 10490.00 45.06 74.80 -28.94 %6.13 38.24 16.15 6546 0.00 108 @ PEAC

Sporton International Inc. (Kunshan)
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Pol. Horizontal Vertical
mLﬂeI(ﬂBu‘ﬂm) 0 Level (dBuvim)
1138 1134
a5 LIt
k] al
B3 L] S aNd
gy Migige 1L T
L 1 - _ SCAND AVG)|
Peak e | f
Avg 5 bl
163 163
7000 a0, 11400, T000 920, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Linit dnt Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y Modwhdws & BN B B B B o dg
1 10570.00 44.82 74.00 -29.18 %5.74 38.31 1 11570.00 45.61 74.80 -28.39 %6.53 3831 16.13 6541 0.0 108 @ PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ133G
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34
Mode Band Edge
U-NII-3_5.725-5.85_802.11a_CH165_5825MHz
ANT CDD 1+2
Pol. Horizontal Fundamental
1 4 Lvel (dBuVim) i +L&¥el ({BUVim)
i
975
95
813
55 BAD4 i
0 gy T e
1 7 1 - 1 56BAND 4
sl e :
488
05 m
Peak ‘
3 15
163
5825 5850, 58475, 5900, 5925, 5950
Frequency (MH)
v
1000 200, . 4600, 5800, 7000
Linit Read  Ant Cable Preamp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_ﬁ\H:mm_ﬁmm_dﬁ_dﬁ_dﬁ_m_deg Limit ‘ Read  Ant Cable Preamp  Aux APos  TPos
1 SEEAD 5645 11000 5445 0.8 07 1143 2.9 0.00 180 115 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 SETR.GD S6.62 185.67 -49.05 30.95 .00 1LM4 2.9 0.00 180 115 PEAK B
3OS5.80 5.4l 6330 -1L39 .60 3.5 1143 BB .00 180 115 PEM Mz BuV/n BuV/m  dB B dBfm B BB B o deg
4 55,57 57.35 6330 -10.95 4054 .05 1148 M2 69 180 115 PEK 1 5805.00 108.41 ------ - .93 M6 1140 2978 0.00 100 115 PEAK
11"Le\ielidlillwm)
1138
1
95
8.3
5.0
L L 56 BAND 4[AVG)
448 LN
Avg Blank
15
163
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wiz duv/m dBuv/m @B oBV dBfm B B B om deg
1 585.00 10125 ------ ----- BA74 .08 114D 2078 0.00 100 115 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958
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34

Mode Band Edge

U-NII-3_5.725-5.85_802.11a_CH165_5825MHz

ANT CDD 1+2
Pol. Vertical Fundamenta
1 4 Lvel (dBuVim) i +L&¥el ({BUVim)
T
975
95
813
55 BAD4 i
0 — — O s B
“ ———
448
325
Peak
3 15
163
5825 5850, 58475, 5900, 5925, 5950
Frequency (MH)
v
1000 200, . 4600, 5800, 7000
Linit Read  Ant Cable Presmp Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_ﬁ\H:mm_ﬁmm_dﬁ_dﬁ_dﬁ_m_deg lelt ‘ Read  Ant Cable Preamp  Aux APos  TPos
1 SEAR 5560 1.3 5570 10.00 W06 143 2.9 0.00 35 63 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 SETLAG S6.70186.82 -49.3) 4083 3500 1LM B9 0.00 315 68 PEAK B
3OSAET S67B 63991229 .90 WIS 1147 BB 000 315 63 PEM Mz BuV/n BuV/m  dB B dBfm B BB B o deg
4 5319 5642 6330 -1LEB 30.60 35.07 1148 M.53 608 315 6B PEK 1 5805.00 106.47 ------ - §9.96 .85 1141 2978 0.00 315 6B PEKK
11"Le\ielidlillwm)
1138
1
95
8.3
5.0
L L 56 BAND 4[AVG)
448 L_,__,,,_.
Avg Blank
15
163
v
1000 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo diie B B dn 6 B B a i
1 5825.00 98.58 ------ - 8207 34.80 1141 2078 0.00 315 68 AVERAGE
Sporton International Inc. (Kunshan) Page Number : A2-210 of A250
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1 10650.00 44.91 74.00 -29.09 35.66 38.39

Pol. Horizontal Vertical
mLﬂel(dBu‘ﬂm) 0 Level (dBuvim)
1138 1134
a5 LIt
B3 8.3 S aNd
gy Migige 1L T
1 - _ SCAND AVG)|
Peak y 1
Avg !
163 163
7000 a0, 11400, T000 920, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Linit dnt Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y Modwhdws & BN B B B B o dg

1 1065000 45.71 74.80 -28.29 %6.46 38.39 16.23 €5.37 0.0 108 @ PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ133G
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saranas. FCC RF Test Report

Report No. : FR291702F

Mode Band Edge
U-NII-3_5.725-5.85_802.11be EHT20_CH149_Full RU_5745MHz
ANT CDD 1+2
Pol. Horizontal Fundamental
1 4 Lvel (dBuVim) i +L&¥el ({BUVim)
5G BAND 4
1138
1138 1
.,—'-"—'_F'-Fﬂ-’ 1
975
95
813
. LN
2 3 T T
1 : ) N - 17 56 BAND4
PP ek bttt oty :
48
325
Peak
3 325
163
5600 5629, 5658, 5687, 5716, 5745
Frequency (MHz)
v
1000 20. o, 4500, 5600. T000
Linit Read  Ant Cable Preamp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_ﬁ\H:mm_ﬁmm_dﬁ_dﬁ_dﬁ_m_deg lelt ‘ Read  Ant Cable Preamp  Aux APos  TPos
1 SIS S6.60 GR.30 LGl M85 M4l 110 2.5 000 18 11 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.83 54.67 66.91 -14.24 38.76 4.45 1124 29.78 Q.08 184 117 PEAK O R EEREEE——————,
3OST9.02 6.5 A5 4813 46.45 MS6 1130 209 .00 184 117 PEM Mz BuV/n BuV/m  dB B dBfm B BB B o deg
4 5720.86 65.07 112.87 -47.80 49.80 34.56 1136 29.79 @.e0 184 117 PEX 1 574500 109.47 - - 93.36 459 1131 2979 0.0 a4 107 PEAK
11"Le\ielidlillwm)
1138
1
95
LN
Al
I N N S
48 L.,—“_-
Avg Blank s

163
1o 2200, i, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m B
1 5745.00 100.42 ------ ------ 84,23 3465 1133 2979 om0 14 117

B B B B B oo deg

AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ133G

Page Number
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35
Mode Band Edge
U-NII-3_5.725-5.85_802.11be EHT20_CH149_Full RU_5745MHz
ANT CDD 1+2
Pol. Vertical Fundamenta
1 4 Lvel (dBuVim) i +L&¥el ({BUVim)
5G BAND 4
— i
975
95
813
LN
T SR 0 O s ) O
Pt e st :
488 Al
48
325
Peak
3 325
163
5600 5629, 5658, 5687, 5716, 5745
Frequency (MHz)
v
1000 20. o, 4500, 5600. T000
Linit Read  Ant Cable Preamp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_ﬁ\H:mm_ﬁmm_dﬁ_dﬁ_dﬁ_m_deg Limit ‘ Read  Ant Cable Preamp  Aux APos  TPos
1 SEE S.00 630 113 4L1 M43 102 BT 000 05 61 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.25 54.89 66.48 -13.59 38.98 4.45 1124 29.78 Q.08 295 67 PEAK O R EEREEE——————,
3OS S6.64107.37 5073 40.63 M5 1109 M. 000 25 67 PEM Mz BuV/n BuV/m  dB B dBfm B BB B o deg
4 5720.14 61.26 110,21 -49.95 45,19 34.56 1136 29.79 @.00 295 67 PEM 1 574500 106,23 ------ - 9812 3459 1131 2979 0.0 25 67 PEAK
11"Le\ielidlillwm)
1138
95 !
LN
Al
L L 56 BAND 4(AvG)
48
Avg Blank
325
163
100 20. o, 4500, 5600. T000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeEsBWE B BN Eh & & & a dy
1 545,00 97.88 ------ - 8169 34.59 1131 29.79 0.80 295 67 AVERAGE

Sporton International Inc. (Kunshan)

Page Number 1 A2-213 of A250
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samran s, FCC RF Test Report

Report No. : FR291702F

Pol. Horizontal Vertical
mLﬂeI(ﬂBu‘ﬂm) 0 Level (dBuvim)
1138 1134
a5 LIt
k] al
B3 L] S aNd
gy Migige 1L T
L 1 - _ SCAND AVG)|
Peak e ! y
Avg 5 bl
163 163
7000 a0, 11400, T000 920, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Linit dnt Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y Modwhdws & BN B B B B o dg
1 10490.00 45.60 74.00 -29.00 56.07 38.24 1 1049000 45.02 74.80 -28.98 %6.09 38.24 16,15 6546 0.0 108 @ PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ133G

Page Number : A2-214 of A250




samran s, FCC RF Test Report

Report No. : FR291702F

Pol. Horizontal Vertical
mLﬂeI(ﬂBu‘ﬂm) 0 Level (dBuvim)
1138 1134
a5 LIt
k] al
B3 L] S aNd
gy Migige 1L T
L 1 - _ SCAND AVG)|
Peak e 1 f
Avg 5 bl
163 163
7000 a0, 11400, T000 920, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Linit dnt Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y Modwhdws & BN B B B B o dg
1 10570.00 4570 74.00 -28.30 56.62 38.31 1 10570.00 45.41 74.80 -28.59 %6.33 3831 16.13 6541 0.0 108 @ PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ133G

Page Number : A2-215 of A250
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37
Mode Band Edge
U-NII-3_5.725-5.85_802.11be EHT20_CH165_Full RU_5825MHz
ANT CDD 1+2
Pol. Horizontal Fundamental
1 4 Lvel (dBuVim) i +L&¥el ({BUVim)
i 1118 f
M
975
95
813
55 D4 i3
0 —— = 1 T |11
MM‘W’W"’W LSRRI W PO FTOOE O X 65
Ll b T A R b
488 T, P
g Pt
05 m
Peak ‘
3 325
163
5825 5850, 58475, 5900, 5925, 5950
Frequency (MHz)
v
1000 20. o, 4500, 5600. T000
Linit Read  Ant Cable Preamp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_ﬁ\H:mm_ﬁmm_dﬁ_dﬁ_dﬁ_m_deg Limit ‘ Read  Ant Cable Preamp  Aux APos  TPos
1 5404 57,88 1ILE 5005 4108 W06 1143 2.9 000 18 115 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 STA.G0 57.19 105.06 -48.67 40.52 M40 1L44 2979 6.8 147 115 PEK - . . . .
3OSA8 5593 63341041 1.3 WS 1L47 BB 0.0 107 LIS PEM Mz BuV/n BuV/m  dB B dBfm B BB B o deg
4 59360 5.80 6B.30 -0.50 4LIB 3T 1L4B .83 0.8 187 115 PEAK 1 5825.00 109.96 ------ ----- 348 M55 140 2977 0.00 107 105 PEMK
11"Le\ielidlillwm)
1138
1
95
LN
Al
I N N S
48 L,Av.
Avg Blank
325
163
100 20. o, 4500, 5600. T000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeEsBWE B BN Eh & & & a dy
1 5825.00 10818 ------ - B3.05 34.90 1141 2078 0.00 197 115 AVERAGE
Sporton International Inc. (Kunshan) Page Number : A2-216 of A250
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37
Mode Band Edge
U-NII-3_5.725-5.85_802.11be EHT20_CH165_Full RU_5825MHz
ANT CDD 1+2
Pol. Vertical Fundamental
1 4 Lvel (dBuVim) i +L&¥el ({BUVim)
i
975 W
813
55 BAD4 i
0 — " L T8 110
i, PRI ET Ay A
" i
05 m
Peak ‘
3 15
163
5825 5850, 58475, 5900, 5925, 5950
Frequency (MH)
v
1000 200, . 4600, 5800, 7000
Linit Read  Ant Cable Preamp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_ﬁ\H:mm_ﬁmm_dﬁ_dﬁ_dﬁ_m_deg Limit ‘ Read  Ant Cable Preamp  Aux APos  TPos
1 SEAGY 57,58 11L60 S0 4.8 W06 1143 2.9 000 30 69 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 SE0.GD 7.4 186.50 -49.06 4078 3501 1LM4 2.9 0.00 30 69 PEAK B
3OS SR 69541054 4028 WS 1147 BB 000 3 69 PEM Mz BuV/n BuV/m  dB B dBfm B BB B o deg
4 S5.94 5745 6330 -10.85 40.64 3505 1148 M52 600 3 69 PEK 1 5805.00 105.99 ------ - §9.51 M85 1.4 277 0.00 M0 69 PEKK
11"Le\ielidlillwm)
1138
95 1
8.3
5.0
I R N L
448 L_,_‘_.
Avg Blank
15
163
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wiz duv/m dBuv/m @B oBV dBfm B B B om deg
1 815,00 9758 ------ ----- BLIG .85 LL4b 20.77 0.00 300 69 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ133G
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samran s, FCC RF Test Report

Report No. : FR291702F

Pol. Horizontal Vertical
mLﬂel(dBu‘ﬂm) 0 Level (dBuvim)
1138 1134
a5 LIt
k] al
B3 L] S aNd
gy Migige 1L T
L 1 - ) __MBﬂHDMA\@
1
Peak “ o —————
Avg 5 bl
163 163
7000 a0, 11400, T000 920, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Linit dnt Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y Modwhdws & BN B B B B o dg
1 11650.00 46.63 74.00 -20.97 36.75 38.39 1 1065000 45.37 74.80 -28.63 %6.12 38.39 16.23 €5.37 0.0 108 @ PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ133G
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38
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11be EHT40_CH151_Full RU_5755MHz
ANT CDD 1+2
Pol. Horizontal Fundamental
1 4 Lvel (dBuVim) i +L&¥el ({BUVim)
5G BAND 4
1138
1138
— i
975
95
813
3 LN
I ; 1 T i B 11
PR MRINS FETT T R el 650
488
5 “
Peak ‘
3 325
163
5600 5631, 5662, 5693, 5724, 5755
Frequency (MHz)
v
1000 20. o, 4500, 5600. T000
Linit Read  Ant Cable Preamp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_ﬁ\H:mm_ﬁmm_dﬁ_dﬁ_dﬁ_m_deg Limit ‘ Read  Ant Cable Preamp  Aux APos  TPos
1 ST SB07 G0 03 4047 W4l 1108 B 000 180 11 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 565815 57.66 68.41 -18.73 4L75 .45 1124 178 @.00  1e 117 PEXK -
3OSILY 673910849 4110 SLI M5 1129 B .00 180 117 PEM Mz BuV/n BuV/m  dB B dBfm B BB B o deg
4 5720.51 69.17 112.88 -42.91 53.18 34.56 1138 29.79 6.8 160 117 PEAK 1 575500 107,76 ------ o 9151 34.68 1135 2978 0.00 100 117 PEAK
11"Le\ielidlillwm)
1138
1
95
LN
Al
I S5BAND V6] L_’»#
48
Avg Blank
325
163
100 20. o, 4500, 5600. T000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeEsBWE B BN Eh & & & a dy
1 575500 98.32 -----v -oooe- B82.07 34.68 1133 2078 0.00 100 117 AVERAGE

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZ133G
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samran s, FCC RF Test Report Report No. : FR291702F

Pol. Horizontal Fundamental

1 Level (dBuVim)

1138

975

813
56 BAND4
6 o
2 4

1 3
%NW}WM Al wl T} uu'nn],ﬁ WA e .h....':n i u'm

d Al W W

R
Peak Blank

1 ki

5755 5794, 5833, 5872, 501, 5950

Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m B dBuV dB/m A8 A8 dE m  deg
5854.16 56.96 112.81 -55.85 40.36 34.96 11.43 29.79 0.86 1lee 117 PEAK
5868.59 57.49 167.89 -49.68 40.83 5.1 11.44 29.79 .66 lee 117 PEAK
5924.75 55.95 66.48 -12.53 39.15 .15 1147 9.5 .06 lee 117 PEAK
5937.84 56.89 66.30 -11.41 40.67 35.17 11.48 29.53 .06 l6e 117 PEAK

TR

Sporton International Inc. (Kunshan) Page Number 1 A2-220 of A250
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Report No. : FR291702F

Mode Band Edge - L
U-NII-3_5.725-5.85_802.11be EHT40_CH151 Full RU_5755MHz
ANT CDD 1+2
Pol. Vertical Fundamenta
1 4 Lvel (dBuVim) i +L&¥el ({BUVim)
5G BAND 4
1138
1138
— M
975
95
813
. LN
0 : 0 T B O
43‘5""'”'” by n‘m,l_n'l'm ‘.;JLT‘.!.,' ﬂmr" .
48
325
Peak
3 325
163
5600 5631, 5662, 5693, 5724, 5755
Frequency (MHz)
v
1000 20. o, 4500, 5600. T000
Linit Read  Ant Cable Presmp Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_ﬁ\H:mm_ﬁmm_dﬁ_dﬁ_dﬁ_m_deg Limit\ ‘ Read  Ant Cable Preamp  Aux APos  TPos
1 SETA44 SO0 6L 0.0 4.3 W4l L2 B 000 3 TLPEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.15 56.86 66.41 -11.55 40.95 34.45 1124 29.78 .08 387 71 PEAK O R EEREEE——————,
3OSTE 62.84 10805 4521 46.82 M5 1129 BB 000 W TLPEM Mz BuV/n BuV/m  dB B dBfm B BB B o deg
4 5720.80 65.67 110.90 -45.23 49.68 34.56 1136 29.79 @.e0 367 VI PEM 1 5795.00 104,59 ------ ------ 88,42 4.63 1L3 2979 0.0 307 L PEAK
11"Le\ielidlillwm)
1138
i 1
LN
Al
L L 56 BAND 4(AvG)
48 L,—v-l
Avg Blank
325
163
100 20. o, 4500, 5600. T000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo diie B B dn 6 B B a i
1 575500 95.24 ----ev -ooee- 79.07 4.63 1133 2979 0.00 37 71 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ133G
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samran s, FCC RF Test Report Report No. : FR291702F

Pol. Vertical Fundamental
Lol B
138
e
g A7
4

813
M 56 BAND4
i

4
W% m ‘I.u B, i 1.‘| -‘IZ l'.\‘m' Wy uhual

| sl Vi R TR O
R
Peak Blank
1 ki
5755 5794, 5833, 5872, 501, 5950
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m B dBuV dB/m A8 A8 dE m  deg
1 585475 55.97 11L.47 -55.50 39.37 34.96 1143 29.79 @.e0 367 71 PEXK
2 587249 56.25 106.60 -49.73 39.58 .00 1144 1979 @.e0 367 TIPEK
3 592456 55.96 68.62 -12.66 39.16 35.15 1147 19.82 @.e0 367 71 PEK
4 5943.54 57.53 68.30 -10.77 40.68 35.20 11.49 29.54 .08 307 71 PEAK

Sporton International Inc. (Kunshan) Page Number 1 A2-222 of A250
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Pol. Horizontal Vertical
mLﬂeI(ﬂBu‘ﬂm) 0 Level (dBuvim)
1138 1134
a5 LIt
k] al
B3 L] S aNd
gy Migige 1L T
L 1 - _ SCAND AVG)|
Peak e 1 f
Avg 5 bl
163 163
7000 a0, 11400, T000 920, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Linit dnt Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y Modwhdws & BN B B B B o dg
1 11510.00 45.58 74.00 -28.42 56.61 38.26 1 1051008 45.41 74.80 -28.59 %6.44 38.26 16.15 6544 B.00 108 @ PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ133G
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Mode Band Edge - L
U-NII-3_5.725-5.85_802.11be EHT40_CH159_Full RU_5795MHz
ANT
Pol. Horizontal Fundamental
1 4 Lvel (dBuVim) i +L&¥el ({BUVim)
5G BAND 4
1138 /
1138
—T h
975
95
813
LN
0 T O 0 T s )
by TR 1
4&wa f f M’W’M’%ﬂ\!l
48
325
Peak
3 325
163
5600 5639, 5678, M. 5756, 5795
Frequency (MHz)
v
1000 20. o, 4500, 5600. T000
Linit Read  Ant Cable Preamp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_ﬁ\H:mm_ﬁmm_dﬁ_dﬁ_dﬁ_m_deg Limit ‘ Read  Ant Cable Preamp  Aux APos  TPos
1 SELIL 5730 6030 080 4151 M43 112 D77 000 180 L6 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.22 55.52 66.46 -12.94 39.61 34.45 1124 29.78 .08 160 116 PEAK O R EEREEE——————,
3 OSTALEY S5.06 105.83 5077 9.7 MSL 1128 2.0 .00 180 116 PEM Mz BuV/n BuV/m  dB B dBfm B BB B o deg
4 5720.42 57.85 111.86 -54.01 4178 34.56 1136 29.79 @.00 160 116 PEM 1 5795.00 108,27 ------ - 9194 474 1137 2978 0.0 log 116 PEAK
11"Le\ielidlillwm)
1138
5 |
LN
Al
L L 56 BAND 4(AvG)
48
Avg Blank
325
163
100 20. o, 4500, 5600. T000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeEsBWE B BN Eh & & & a dy
1 5795.00 9738 ------ - 80,87 34.81 1139 20.77 0.00 100 116 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ133G
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Pol. Horizontal Fundamental

1 Level (dBuVim)

1138
ML

97.5W

83 \‘

i I
| 1 I 2,“'.?, PRI TTITE ‘.3",..‘ i
R
Peak Blank
1 ki
5795 5626 5857, 5668, 5919, 5950
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m B dBuV dB/m A8 A8 dE m  deg
5854.60 56.34 111.BL -55.47 39.74 4.9 11.43 29.79 .86 16e 116 PEAK
5874.91 56.81185.33 -49.32 39.34 5.2 11.44 29.79 .86 16e 116 PEAK
5924.51 56.51 68.66 -12.15 39.71 35.15 11.47 29.52 .86 16@ 116 PEAK
5940.63 57.71 68.30 -10.59 40.89 35.18 11.48 29.84 0.86 160 116 PEAK

TR

Sporton International Inc. (Kunshan) Page Number 1 A2-225 of A250
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saranas. FCC RF Test Report
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39
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11be EHT40_CH159_Full RU_5795MHz
ANT CDD 1+2
Pol. Vertical Fundamental
1 4 Lvel (dBuVim) i +L&¥el ({BUVim)
5G BAND 4
1138 /
1138
—T i
975
95
813
LN
0 3 1 T 11
\ : B0
488 W
5 “
Peak ‘
3 325
163
5600 5639, 5678, M. 5756, 5795
Frequency (MHz)
v
1000 20. o, 4500, 5600. T000
Linit Read  Ant Cable Preamp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_ﬁ\H:mm_ﬁmm_dﬁ_dﬁ_dﬁ_m_deg Limit\ ‘ Read  Ant Cable Preamp  Aux APos  TPos
1 SHOE 5710 G030 ILIL 4123 W45 113 B8 000 36 69 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.22 56.82 66.46 -12.44 40.11 34.45 1124 29.78 Q.08 386 69 PEAK O R EEREEE——————,
3570033 56.54105.39 4085 40.56 M50 1128 M. .00 3 69 PEM Mz BuV/n BuV/m  dB B dBfm B BB B o deg
4 5720.83 55.97 110.97 -55.08 39.98 34.56 1136 29.79 8.00 386 69 PEM 1579500 103,14 ------ - 86.81 3474 1137 2978 0.80 306 69 PEAK
11"Le\ielidlillwm)
1138
95 1
LN
Al
L L 56 BAND 4(AvG)
48 L_,__,_.
Avg Blank
325
163
100 20. o, 4500, 5600. T000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeEsBWE B BN Eh & & & a dy
1 5795.00 9428 ------ oo 7792 .76 1137 2977 0.00 306 69 AVERAGE

Sporton International Inc. (Kunshan)
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Pol. Vertical Fundamental
1 Level (dBuVim)
1138
h“""“-h-“_
95 yﬂ’m‘,\
813
56 BAND 4
6 1
M 2 34
| ki .,,H?‘,‘%'—."p‘m“m"vm"-‘ 'wa Py
R
Peak Blank
1 ki
5795 5626 5857, 5668, 5919, 5950
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m B dBuV dB/m A8 A8 dE m  deg
1 585429 56.54 11251 -55.97 39.94 34.96 1143 29.79 @.60 386 69 PEAK
2 587351 55.99 185.72 -49.73 39.32 3.0 1L 1979 @.00 386 69 PEAK
3592373 57.59 69.23 -11.64 4079 35,15 1147 19.82 @.00 386 69 PEAK
4 59379 57.44 6B.30 -10.86 48.63 35.16 1148 29.83 .08 386 69 PEAK
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samran s, FCC RF Test Report

Report No. : FR291702F

Pol. Horizontal Vertical
mLﬂeI(ﬂBu‘ﬂm) 0 Level (dBuvim)
1138 1134
a5 LIt
k] al
B3 L] S aNd
gy Migige 1L T
L 1 - _ SCAND AVG)|
Peak e 1 f
Avg 5 bl
163 163
7000 a0, 11400, T000 920, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Linit dnt Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y Modwhdws & BN B B B B o dg
1 11599.00 45.38 74.00 -28.62 56.26 38.33 1 1159900 44,80 74.80 -20.20 95,68 38.33 16.19 6540 0.00 108 @ PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ133G
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saranas. FCC RF Test Report

Report No. : FR291702F

40

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11be EHT80_CH155_Full RU_5775MHz

ANT CDD 1+2
Pol. Horizontal Fundamental
1 4 Lvel (dBuVim) i +L&¥el ({BUVim)
5G BAND 4
bL
975
95
813
LN
50 - 5o AN
oK 2 (L L I
Nt PR L &l
488
48
325
Peak
3 325
163
5600 5635, 5670, 5705, 5740, 5175
Frequency (MHz)
v
1000 20. o, 4500, 5600. T000
Linit Read  Ant Cable Preamp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_ﬁ\H:mm_ﬁmm_dﬁ_dﬁ_dﬁ_m_deg lelt\ ‘ Read  Ant Cable Preamp  Aux APos  TPos
1 SeBGE 5600 GR.30 1130 4L16 M40 1010 2.5 0.00 180 L2 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 565329 57.21 70.75 -13.54 4130 .45 114 29.78 Q.08 160 120 PEAK O R EEREEE——————,
3OSTBAE3 65.19 10643 4133 4911 MSL 1108 M. .00 180 129 PEM Mz BuV/n BuV/m  dB B dBfm B BB B o deg
4 5720.14 6479 1123 -46.44 48,72 34.56 1136 29.79 0.00 100 120 PEM 1577500 102,69 ------ ------ 86.52 34.63 133 2079 0.0 0@ 120 PEAK
11"Le\ielidlillwm)
1138
95 1
LN
Al
I N N S L
48
Avg Blank
325
163
v
1000 20. o, 4500, 5600. T000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeEsBWE B BN Eh & & & a dy
1 5775.00 93.88 ------ - 77,63 .68 1133 2978 0.00 100 120 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ133G
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samran s, FCC RF Test Report Report No. : FR291702F

Pol. Horizontal Fundamental

1 Level (dBuVim)

1138

97_5FM‘L " ‘Mh\q
83

M 56 BAND 4
C # !

B N T

oo
T TR T

Peak * Blank

5175 5810, 5845, 5880, 5915, 5950
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m B dBuV dB/m A8 A8 dE m  deg
58%5.80 60.89 110.99 -50.81 43.49 4.9 11.43 29.79 .86 160 126 PEAK
5865.92 64.13 187.84 -43.61 47.58 35.00 11.44 29.79 0.86 16e 126 PEAK
5924.49 55.77 6.68 -12.91 38.97 35.15 11.47 29.50 .86 l6e 126 PEAK
5947.64 57.39 66.30 -10.91 40.54 35.20 11.49 29.84 0.86 160 126 PEAK

TR
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s ss. FCC RF Test Report Report No. : FR291702F
40
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11be EHT80_CH155_Full RU_5775MHz
ANT CDD 1+2
Pol. Vertical Fundamental
1 4 Lvel (dBuVim) i +L&¥el ({BUVim)
5G BAND 4
i
975 W {
813
LN
0 : e 0 1 T O
b !
5 “
Peak ‘
3 325
163
5600 5635, 5670, 5705, 5740, 5175
Frequency (MHz)
100 20. o, 4500, 5600. T000
Linit Read  Ant Cable Preamp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_ﬁ\H:mm_ﬁmm_dﬁ_dﬁ_dﬁ_m_deg Limit\ ‘ Read  Ant Cable Preamp  Aux APos  TPos
1 SE007 S5 L3 078 466 M4l 1121 BT 000 M3 0 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 565162 54.73 69.86 -14.33 38.82 .45 1L 278 0.0 348 @ PEAK -
3OSTT2 SB.03105.50 -47.37 4215 M50 1128 M. .00 M3 0PEM Mz BuV/n BuV/m  dB B dBfm B BB B o deg
4 572049 59.62 112.82 -52.48 43.55 34.56 1138 29.79 .08 348 @ PEAK 1 5775.00 96.46 ------ - 88,32 .61 1132 2979 0.00 348 B PEAK
11"Le\ielidlillwm)
1138
95
1
LN
Al
L L 56 BAND 4(AvG)
48
Avg Blank
325
163
100 20. o, 4500, 5600. T000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeEsBWE B BN Eh & & & a dy

7121 467 1134 2978 0.00

8 0 AVERAGE

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZ133G
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702F

Pol. Vertical Fundamental
" Level (dBuVim)
1138 |
915 )ﬁ%\“
PR "
56 BAND 4
[} i}
4
MWWM““'VW“J PACHPATI TR N '3 i
ol
3!
Peak Blank
1 ki
5175 510, 5645, 5860, 5915, 5950
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m B dBuV dB/m A8 A8 dE m  deg
1 5855.80 56.37 110.98 -54.53 39.77 4.9 1143 29.79 0.0 348 0 PEAK
2 586242 60.91186.82 -47.91 44.28 4.9 1143 29.79 .08 48 0 PEAK
3 592437 5449 66.77 -14.28 37.69 35,05 1147 9.80 0.8 48 0 PEAK
4 5926.63 57.26 66.30 -11.04 40.45 35.15 1148 9.2 @.00 348 0 PEAK
Sporton International Inc. (Kunshan) Page Number : A2-232 of A250
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samran s, FCC RF Test Report

Report No. : FR291702F

Pol. Horizontal Vertical
mLﬂeI(ﬂBu‘ﬂm) 0 Level (dBuvim)
1138 1134
a5 LIt
k] al
B3 L] S aNd
gy Migige 1L T
L 1 - _ SCAND AVG)|
Peak e K f
Avg 5 bl
163 163
7000 a0, 11400, T000 920, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Linit dnt Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y Modwhdws & BN B B B B o dg
1 10550.08 45.25 74.08 -28.75 5%6.21 38.29 1 11550.08 45,71 74.80 -28.29 %6.67 38.29 16.17 6542 0.0 108 @ PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958
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49

Mode Band Edge

U-NII-3_5.725-5.85_802.11be EHT20_CH149_Single RU_5745MHz

ANT CDD 1+2
Pol. Horizontal Fundamental
PNET) -2 V)
5G BAND 4 -
1133 / 134 1
1T |
975 915
8.3 83
— ] | I 5GBAND4
w 2 " : 669
PRITLTT N VI Ay | et L PRETS TSP QY N | S YWY PRPW PRy TLa LS
gl e e st it A
448
325
Peak
35
16.3
16.3
5600 5629, 5658, 5687, 5716, 5745
Frequency (MHz)
1000 2200, 0, 4500, 5800, 1000
Linit OQuer Read Ant Cable Preamp Aux APos  TPos Frequency (Miz)
Freq Level Line Limit Level Factor Loss Factor Factor Remark
- Linit Over Read Ant Cable Preamp  Aux  APos  TRos
Mz dBV/m dBV/m 03 BV d/m 0B B B m deg Freg Level Line Linit Level Factor Loss Factor Factor Remark
1 5614.72 56.86 68.30 -11.44 41.02 34.41 1L.20 29.77 0.00 10 233 PEAK
2 5652.13 56.83 69.88 -13.85 40.92 34.45 1124 29.78 .00 10 233 PEAK BT T P T T T
Ho dBv/m dBuV/m 0B dBWV dB/m dE B B am deg
3 5718.40 57,14 110.45 -53.31 41,67 34,56 1L.30 29.79 .00 1o 233 PEAK :
1 OSIBAT G040 L1000 S840 4431 457 1131 0.7 0.00 0 333 PEML 1574500 112,03 122.30 -10.27 95.86 3463 1L33 279 .00 100 233 PEM
11“Le\'e\ (dBuVim)
134
1
L
8.3
650
. L. L 56 BAND 4(AVG)
44 L. S
Avg
35
16.3
1000 2200, 3400, 4500, 5800, 7000
Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m B dBWV  dB/m  dB dB dB m deg
1 5745.00 101,96 122.30 -20.34 85.79 34.63 11.33 29.79 .00 100 233 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 A2-234 of A250
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samran s, FCC RF Test Report Report No. : FR291702F

Pol. Vertical Fundamental
1MLt!\'|!|{dl§1\r’lln) \ Level (dBuVim)
5 BAND 4 !
138 ol ]
M ” |
T 1
a5 (
e H s
8.3 } ‘
813 f
i 1 T 1y B T Ty | omny
el e AR LA A A A A bt o e
4 T e Aol Mally AR L Tttt "
. MW-M T
325 I
Peak u
16.3
1 kl
5600 5629, 5658, 5667, 5716, 5745
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Linit Quer Read Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Limit Level Factor Loss Factor Factor Remark
N ————— Limit Qver Read  Ant Cable Preamp  Aux  APos  TPos
. 5524'::; dg;‘l;’; dz;wu'; " g; 4:;5:: 3:5:: " gi 19‘713 6:2 Z;: d;ﬁ - Freq Level Line Limit Level Factor Loss Factor Factor Remark
2 5698.10 57.04 103.90 -46.86 4106 34.50 1.8 29.80 0.00 295 7L PEAK TnEe & W G B & & o i
3OS0 A0S 5335 W M5 1L DD 60 M 71PEM Mo dwW i B W B B B & @ by
4 UBT6 11048 513 B0 M5 131 B9 B0 MW 71PN 100169l 1230 -13.39 .M 463 IL3 B3 0.0 D TLPEK
Lol BV
134
1
915
B1.3
51:
l L. L 16 BAND 4{AVG)
ol
o~ B ]
Avg T
R
1 kl
1000 2200, 400, 4600, To00
Frequency (MHz)
Linit Over Read  Ant Cable Preamp Aux  APos  TPos
Freg Level Line Limit Level Factor Loss Factor Factor Remark
Mz douV/m dBwv/m  dB dBw dB/m  dB B dB m deg
1 5745.00 99.65 122.30 -22.65 83.48 34.63 1133 29.79 0.8 296 71 AVERAGE
Sporton International Inc. (Kunshan) Page Number : A2-235 of A250
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702F

Pol. Horizontal Fundamental
139Ltz\'|!|{dlm\l'lln] 1 Level (dBuV/m)
138 1134
T i
95 h ~_ s /
9.3 " } ‘
)he 56 BAND 4 f ]
650 he 2 3 I s [ I | _L 55 BAND 4
" M’m\u ! ’ ‘__JY!LY‘,‘ ‘.v::wn . u”.”-' iy ..‘".:...AI ‘."*IWVI th“ -
gl e e, TEE B
25 WWM
Peak
!
16.3
1 ki
5825 5850, 75, 5025, 5950
Frequency (MHz)
1000 200. 3400 4600, 5800, 7000
Linit Over Read Ant Cable Preanp  Aux APos TPos Frequency (MHz)
Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBwV dB/m  d8  dB A8 cm  deg freq Level Lr.ut qu?: LREEiF :nt C:ble :re:on iux s TPQSR "
1 OSB3 S6.64117.02 -60.38 40.84 3095 1143 29.79 B.00 100 116 PEAC req Lefel Line LIWIT Level Factor LS Factor Factor erar
2586429 57.29108.30 -SLOL 40.65 34.99 1144 29.79 .00 100 116 PEAK N ——————.
3OSELR S0 0.7 -40.53 4163 .05 1145 2979 0.00 10 116 PENC M dB/n dB/m B B dBm B B B o deg
4594269 58.05 68.30 -10.25 4121 3519 11.49 2934 0.00 100 116 PEAK 1 5825.00 111,30 122,30 -11.00 9479 3488 1141 29.78 0.00 100 116 PEAC
i Lavel (dBuVim)
134
975
B3
GF
. L G BAND 4(AVE)
0l
s — e
Avg ___,,_.-_..r-—-—-f
1A
1 ki
1000 0. 3400, 4600. 5800. 7000
Frequency (MHz)
Linit Over Read Ant Ceble Preamp Aux APos TPos
Freg Level Line Limit Level Factor Loss Factor Factor Remark
Mz douV/m dBuV/m B dBW dB/m  dB A8 dB m deg
1 5825.00 18275 122,30 -19.55 86.24 34.88 11.41 29.73 .00 100 116 AVERAGE

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: 2AFZZ133G
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samran s, FCC RF Test Report Report No. : FR291702F

Pol. Vertical Fundamental
" Level (dBuVim)
INECT)
ol
138 ft o
T
975 Mﬁn ~_ 175 }/ ‘
3 "3
J — (AL L | g My | 1| son
650 Iy 7 i 65 -
1 12
Lk A ey b a1 A bkt R N u WMl b A PR R Y
ArYITN b Tl b L R L bl L Aoy Pl i
484 | T LT
125 WWW
Peak
R
16.3
1 kl
5825 5850. 5875, 5900. 5025. 5950
Frequency (MHz)
1000 0. 3400, 4600. 5800. 7000
Limit Over Read Ant Cable Preamp  Awx APos  TPos Frequency (MHz)
Freq Level Line Limit Level Factor Loss Factor Factor Remark
- Linit Over Read  Ant Cable Preamp  Aux APos TPos
Pz dbuifm dtufn dB B di/m 8 A dE o deg Freg Level Line Linit Level Factor Loss Factor Factor Renark
1585319 56.22115.02 -58.80 30.62 34.96 11.43 29.79 6.0 278 72 PEN
20586432 57.74108.29 -50.55 41,10 34.99 1144 29.79 .00 278 72 PEAC _—
3OS 05 T 1864 L35 3503 IL4 ML 680 2B 72 P Mo diulfn dulfn 8 B B B B B o by
450707 5707 63.30 -11.03 40.46 35.05 1143 2080 @00 28 72 PEAK 1 5825.00 106,43 122,30 -15.87 80.92 34.88 1L41 29.78 0.00 278 T2 PEA
" Level (dBuVim)
138
9.5
813
51:
l L. L 16 BAND 4{AvG)
ol
e — e
Avg ﬁ__,_._hrfh
2.
1 ki
1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz)
Limit Qver Read  Ant Cable Preamp  Aux  APos  TPos
Freg Level Line Limit Level Factor Loss Factor Factor Remark
Mz dBWV/m dBwV/m  dB dBw dB/m A5 A8 0B m deg
1 5825.00 98.83 122.30 -24.27 B1.52 34.88 1141 29.78 .08 278 72 AVERAGE
Sporton International Inc. (Kunshan) Page Number : A2-237 of A250
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samran s, FCC RF Test Report Report No. : FR291702F

Pol. Horizontal Fundamental
mLeveI(dBuV) : 117Leve|{dBW) _
M \ ﬂ\
1024 } ] 1024 \
iy } \4 \\ il
73 | B4 ,
/ \ i n'_H_I_ _I_HH_\ [ i BAND4)
= - H: T 0T B
bbb s b A e e ‘.'wﬂ . _‘_W.k.,w A ]
r IR AL il iyl Ar A | | " s Pl M
n T i Mwm WW WNW%?B_"‘ F oy b
) ——
k1
Peak 03
1]
146
5600 5680, 5760, 5040, 5000, 6000
Frequency i) 1000 . 0, &0, 500, [0
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level  Line Margin Level Factor Loss Factor Factor Remark Linit Rt b Codle Prep  Aux Mos Thos
B Eh & & ah BB _m_deg Freq Level  Line Margin Level Factor Loss Factor Factor Remark
1 SGIE.60 54.81 63,30 -13.40 3395 .41 1.2 2.6 0.00 180 230 Peak -
2 SE.ED 5538 18500 49.60 3050 M52 1LD9 2.3 000 180 230 Peak iz dulfy i o8 BV dEfm & B & o dy
3OS0 554210905 5403 3951 M7 1L 297 000 100 230 Peak L 5740.00 10764 oo ooees G170 64 1133 3083 000 100 230 Peak
4 SA4 5.53 116,37 5084 4062 .50 1L31 299 0.00 160 1230 Peak IS B3 e e .3 64 1133 3083 0.00 108 230 Average
Sporton International Inc. (Kunshan) Page Number 1 A2-238 of A250
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Pol. Vertical Fundamental
117Ltwel(dlllllﬂ : 117Lm|{dB||V) _
\ i
1024 1024 t
iy | \\ ik
3 BAND Y| 1
i B H Ht _I_HH_\ [ i BANDY)
51 23 JEE N i T i
T e B N R A 583 ] T
. B 1 W
T sl -
. Moty
Peak 03
1]
146
5600 5680, 5760, 5040, 5000, 6000
Frequency i) 100 m. . 40, 500, [
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level  Line Margin Level Factor Loss Factor Factor Remark Linit Rt b Codle Prep  Aux Mos Thos
B Eh & & ah BB _m_deg Freq Level  Line Margin Level Factor Loss Factor Factor Remark
1 S63.00 5.9 63,30 -13.38 3007 .41 1.2 2.6 .00 290 75 Peak -
2 SERED 5551 OLB4ALS 30.63 M50 1L B0 008 20 75 Peak iz By i o8 B dEfm & B & o dy
3OS0 SA.60 106,89 5429 3870 M55 1130 2.9 000 290 75 Peak L 5740.00 104.93 oo ooes 199 .64 1.3 3003 0.8 20 75 Peak
4 S0 5501 115.46 -60.35 3020 3459 1L31 299 0.00 200 75 Peak 1S 9510 e e 7.6 3464 1133 3003 080 B0 75 Average
Sporton International Inc. (Kunshan) Page Number : A2-239 of A250

TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702F

Pol. Horizontal Fundamental
el e
. / ) ]
f i 138 1
/1‘ >~ (o
s i
W |
) J 56.BAND4 "
L N [ T AU 1 N I ‘ e
" N . j 1‘2 3} 4 80—t | i — -
b thicbibgory oty sl L T I L 1 G )
" ) Mmﬂw@aww e
3 et
Peak 18
1 ki
163
5600 580, 5760, 5840, 5920, 6000
Frequency ) 1000 . 0, &0, 500, [0
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level  Line Margin Level Factor Loss Factor Factor Remark Linit Rt b Codle Prep  Aux Mos Thos
_mzmm_dﬂmm_dﬂ_dﬁ_dﬁ_m_deg Freq Level  Line Margin Level Factor Loss Factor Factor Remark
1585480 54.61 11318 -58.57 38.50 .98 1143 030 0.00 180 113 Peak -
1 SELAD 567718614 -49.37 00.60 .03 1LM4 23D 000 180 113 Peak iz dulfy i d8 B dEfm & B & o dy
3 OSOLED 5646 92983650 40.22 309 1L45 B0 000 100 113 Peak L 5836.00 108.39 oo ooer 9033 M0 114 BB 00 100 103 ek
4 SOROR 5567 6.0 -12.69 3031 .08 1L4B W30 .00 18 113 Peak 1583600 99.61 oo oo 8.5 %9 1L.e %23 00 108 113 Aerag

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ133G
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samran s, FCC RF Test Report

Report No. : FR291702F

Pol.

Fundamental

el B

1138

975

813

66 BAND 4

Ll

i
f

|
il

Peak

TR

400, 4500
Frequency (MHz)

Linit

Freq Level  Line Margin Level Factor Loss Factor Factor

5854.80 54.52 111.36
5867.68 56.89 187.37
5890.80 55.36 93.57
5947.60 55.87 68.30

00

Ant Cable Preamp  Aux  APos  TPos

Line Margin Level Factor Loss Factor Factor Remark
dB B Bm B B B o deg

88.68 .92 1142 0.8 0.0 303 72 Peak
7995 %90 1.4 3028 0.0 33 72 Average

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: 2AFZZ133G
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66

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11be EHT80_CH155_Puncturing 20M_5775MHz

ANT CDD 1+2
Pol. Horizontal Fundamental
1 4 Lvel (dBuVim) i +L&¥el ({BUVim)
5G BAND 4
11
975
ok (
813
LN
3
0 N 4 1 T e 11
PR ITION At &l
488
48
325
Peak
3 325
163
5600 5635, 5670, 5705, 5740, 5175
Frequency (MHz)
v
1000 20. o, 4500, 5600. T000
Linit Read  Ant Cable Preamp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_ﬁ\H:mm_ﬁmm_dﬁ_dﬁ_dﬁ_m_deg lelt ‘ Read  Ant Cable Preamp  Aux APos  TPos
1 Ses66t SA1 G0 040 4068 MER 1123 BB 0.00 180 114 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 SESB0 5712 6830 -1L18 40.98 .69 1123 2073 .00 180 114 PE - . . . .
3SR 6459 105,94 4135 48.32 M9 1128 BB .00 180 L4 PEM Mz BuV/n BuV/m  dB B dBfm B BB B o deg
4 STMG0 62,95 110.91 -47.95 .62 .82 1L30 2.79 0.00 180 114 PEAK 1 5775.00 103.69 ------ ----- 0.7 .8 1.3 2879 0.00 100 14 PE
11"Le\ielidlillwm)
1138
95 1
LN
Al
L L 56 BAND 4(AvG)
18 km,—hﬁw
Avg Blank
325
163
v
1000 20. o, 4500, 5600. T000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeEsBWE B BN Eh & & & a dy
1 5775.00 93.59 -----v -ooee- 711 3491 1135 2978 6.00 100 114 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 A2-242 of A250
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samran s, FCC RF Test Report Report No. : FR291702F

Pol. Horizontal Fundamental

1 Level (dBuVim)

1138

w5 pH : ™
83 \

’ I'M“ ) 55 BAND4
6 I
R P ST RN

Peak " Blank

5175 5410, 5045, 5580, 56915, 5050
Trequency (N2

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m B dBuV dB/m A8 A8 dE m  deg
5854.72 60.04 111.54 -51.58 43.32 35.88 11.43 29.79 .86 l6e 114 PEAK
5864.52 65.92 186.23 -42.31 49.17 35.10 11.44 29.79 .06 lee 114 PEAK
5923.67 55.98 69.28 -13.38 39.86 35.19 11.47 29.52 .86 lee 114 PEAK
5946.42 57.04 66.30 -11.26 40.17 35.22 11.49 29.84 .06 l6e 114 PEAK

TR

Sporton International Inc. (Kunshan) Page Number 1 A2-243 of A250
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66

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11be EHT80_CH155_Puncturing 20M_5775MHz

ANT CDD 1+2
Pol. Vertical Fundamenta
1 4 Lvel (dBuVim) i +L&¥el ({BUVim)
5G BAND 4
i
975
95 1
813
LN
0 (g T et 1
A 14: e 1;:'1'#11 \'2 A‘l wwwwwa, 4 55.0
agr ' i
48
325
Peak
3 325
163
5600 5635, 5670, 5705, 5740, 5175
Frequency (MHz)
v
1000 20. o, 4500, 5600. T000
Linit Read  Ant Cable Preamp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_ﬁ\H:mm_ﬁmm_dﬁ_dﬁ_dﬁ_m_deg lelt ‘ Read  Ant Cable Preamp  Aux APos  TPos
1 SHLS S0 GR.30 15 40.09 MG 1128 D77 000 30 15 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2565032 54.91 66.54 -13.63 38.76 34.69 124 29.78 .08 380 159 PEAK O R EEREEE——————,
3OSTEB9 55.29 105,55 5025 39.03 M8 1128 M. .00 30 159 PEM Mz BuV/n BuV/m  dB B dBfm B BB B o deg
4 5720.80 5433 110.91 -56.58 38.88 34.82 1136 29.79 @.00 300 159 PEM 1 57500 99.87 ------ - 7357 4.9 1L3 2978 0.0 08 199 PEAK
11"Le\ielidlillwm)
1138
95
i3 1
Al
L L 56 BAND 4(AvG)
48 e
Avg Blank /~_/_'_/’_,_,/\_,_‘l\"-J
325
163
v
1000 20. o, 4500, 5600. T000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeEsBWE B BN Eh & & & a dy
1 5775.00 88.26 ------ - 03,76 34.93 1133 2078 0.00 300 159 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 A2-244 of A250
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samran s, FCC RF Test Report Report No. : FR291702F

Pol. Vertical Fundamental
1 Level (dBuVim)
1138 |
—
975
P L
v \ 56 BAND 4
65, 1
vljlmu....‘. j umz A M |3|| il
| [l T TS T R Tt e R
R
Peak Blank
1 ki
5775 510, 545, 5860, 5915, 5950
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m B dBuV dB/m A8 A8 dE m  deg

1 585419 56.48 11274 -56.26 39.76 35.08 1143 2.79 0.00 360 159 PEM
2 SBT39 56.10165.64 -49.54 39.34 3.1 1L44 2979 6.00 360 159 PEM
3594.19 56.54 68.89 -1235 3970 35.09 1147 2.0 0.00 360 159 PEM
4 594659 5848 6.3 9.8 4161 35.22 1143 M.04 0.00 300 159 PEM
Sporton International Inc. (Kunshan) Page Number : A2-245 of A250
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74

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11be EHT80_CH155_Large RU 484+242_5775MHz

ANT CDD 1+2
Pol. Horizontal Fundamental
1 4 Lvel (dBuVim) i +L&¥el ({BUVim)
5G BAND 4
i 1118 1
Il
975
95
813
LN
0 (g Tt T 1
&l
488
48
325
Peak
3 35
163
5600 5635, 5670, 5705, 5740, 5175
Frequency (MHz)
v
1000 20. o, 4500, 5600. T000
Linit Read  Ant Cable Preamp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_ﬁ\H:mm_ﬁmm_dﬁ_dﬁ_dﬁ_m_deg lelt ‘ Read  Ant Cable Preamp  Aux APos  TPos
1 SHNSE 6123 630 Tl 45.07 WMET 1123 B3 000 180 115 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
1OSS0.25 59.33 6R.48 -0.15 4308 M60 1L 273 6.8 180 115 PEM - . . . .
3OSTERT6 82.69 106,36 23.67 66.42 M9 1128 M. .00 180 115 PEM Mz BuV/n BuV/m  dB B dBfm B BB B o deg
4 SIMG BLTE1ILDS -29.49 6543 M2 IL3E 2.7 000 180 115 PEAK 1 5775.00 109.89 ------ ----- 9340 .02 1L35 2978 0.00 10 105 PEAK
Immmmmm
1138
1
95
LN
Al
L L 56 BAND 4(AvG)
48
Avg Blank
325
163
v
1000 20. o, 4500, 5600. T000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeEsBWE B BN Eh & & & a dy
1 5775.00 10,3 ------ - 83,89 34.87 1133 20.79 0.00 100 115 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 A2-246 of A250

TEL : +86-512-57900158
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Pol. Horizontal Fundamental

1 Level (dBuVim)

1138

& i
975,

813

56 BAND4

Peak Blank

5175 5410, 5045, 5580, 56915, 5050
Trequency (N2

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m B dBuV dB/m A8 A8 dE m  deg
5852.72 66.33 116.89 -49.76 49.61 35.88 11.43 29.79 .88 16e 115 PEAK
5866.75 64.68 167.61 -43.81 47.85 35.18 11.44 29.79 .86 16e 115 PEAK
5923.53 58.15 69.38 -11.23 4131 35.19 11.47 9.5 .86 lee 115 PEAK
5926.88 57.97 66.30 -10.33 4113 35.19 11.48 29.53 0.8 l6e 115 PEAK

TR
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74
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11be EHT80_CH155_Large RU 484+242_5775MHz
ANT CDD 1+2
Pol. Vertical Fundamental
1 4 Lvel (dBuVim) i +L&¥el ({BUVim)
5G BAND 4
i
975
95
813
LN
0 g 1 T 11
&l
488
5 “
Peak ‘
3 325
163
5600 5635, 5670, 5705, 5740, 5175
Frequency (MHz)
v
1000 20. o, 4500, 5600. T000
Linit Read  Ant Cable Preamp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_ﬁ\H:mm_ﬁmm_dﬁ_dﬁ_dﬁ_m_deg Limit\ ‘ Read  Ant Cable Preamp  Aux APos  TPos
1 S0 SBAL G0 0.0 403 e 112 BT 000 M5 70 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.95 55.81 69.6@ -13.19 39.66 34.69 1124 29.78 .08 346 79 PEAK O R EEREEE——————,
3OSTOLS3 72331058 BSLOGLOT MTB 1128 M. 000 M6 TOPEM Mz BuV/n BuV/m  dB B dBfm B BB B o deg
4 5720.74 78.39 112,58 -34.19 62.85 34.83 1136 29.79 8.00 346 78 PEM 1 577500 105,46 ------ - 88.97 4.9 1.3 2978 0.80 346 TR PEAK
11"Le\ielidlillwm)
1138
s *
LN
Al
L L 56 BAND 4(AvG)
48
Avg Blank
325
163
100 20. o, 4500, 5600. T000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeEsBWE B BN Eh & & & a dy
1 5775.00 9.0 ------ - 7958 34.88 1133 20.79 0.00 346 70 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ133G
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samran s, FCC RF Test Report Report No. : FR291702F

Pol. Vertical Fundamental
" Level (dBuVim)
1138
""-\-..__\_\_h_\\
915
3 m
56 BAND 4

[} 7 , i

ol m

3!

Peak Blank

1 ki

5175 510, 5645, 5860, 5915, 5950

Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m B dBuV dB/m A8 A8 dE m  deg
1 585472 59.72 11L.54 -51.82 43.80 35.08 11.43 29.79 @.08 346 79 PEAK
2 587417 59.28 185.53 -46.25 42.52 35,11 1L 29.79 .08 346 79 PEAK
3 592482 55.51 66.43 -12.92 38.67 35.19 1147 29.82 .08 346 79 PEAK
4 5947.73 57.38 66.30 -10.92 40.51 35.22 11.49 29.54 0.00 346 78 PEM
Sporton International Inc. (Kunshan) Page Number : A2-249 of A250
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samran s, FCC RF Test Report Report No. : FR291702F

Pol. Vertical Fundamental
Level (dBuVim) Level (dBuVim)
675 675
me% 15G BAND 4
[ | r
- S
’
an £ ey 2 [} ),
i H vttt ibst I AR
PRE! 5 i 5 A b
WW Mo s sl
v
17501y 17
Peak
15 1
T T 0 100 200 300. 400 500  600.  700.  800.  900. 1000
Frequency (M2 Frequency iz
. Limit Over ReadAntenna Cable Prea hux  A/Pos T/Pos
Limit Over ReadAntenna Cable Preamp  Aux A/Pos T/Pos T e P
Freq Level Line Limit Level Facter Loss Facter Factor Remark Freq Level Line Linit Level Factor Loss Factor Factor Renark
TG Ban @ @ @ @ @ B ®  wm Wz dBuV/m dBuV/m d8  dBuV  dB/m dB dB dB om  deg
13000 23.92 40.00 -16.08 30.5¢ 25.08 0.50 3220 0.00 --- == Peak O R O S S S
1o 7074 2559 40.00 1641 4235 12.38 1.06 3220 0.00 - oo Peak 3 9596 253 41501818 4072 15.39 141 3220 0.00 - — Pesk
3 11536 24.44 43.50 -19.06 37.85 17.20 1.56 3117 0.0 4 17065 26.90 4350 -16.60 42.62 1449 1.89 3210 0.00 -— - Pesk
4 18617 26.01 43.50 -17.49 4144 1468 1.99 3210 0.00 5 212,36 24.45 4350 -19.05 39.44 15.00 213 312 0.00 - - Peak
5 208,48 24.68 43.50 -18.82 39.76 14.93 2.1 312 0.00 6 33458 28.72 46,00 -17.28 3B.28 19.94 267 317 0.00 - - Peak
6 43061 27.93 46.00 -18.07 34.79 22.36 3.02 3224 0.00
Sporton International Inc. (Kunshan) Page Number : A2-250 of A250
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= SPORTON LAB.

e % FCC RF Test Report

Report No. : FR291702F

Appendix D. Duty Cycle Plots

VBW
0
Antenna Band Duty Cycle(%) T(ms) 1/T(kHz) Setting
1+2 802.11a 98.63 - - 10Hz
1+2 802.11be EHT20 100 - - 10Hz
802.11be EHT20-
1+2 Single RU26 96.17 5.1014 0.1960 0.2kHz
802.11be EHT20-
1+2 Single RU52 96.15 5.0725 0.1971 0.2kHz
802.11be EHT20-
1+2 Single RU106 95.35 4.7536 0.2104 0.22kHz
802.11be EHT20-
1+2 Small RUS2+26 95.15 4.5507 0.2197 0.22kHz
802.11be EHT20-
1+2 Small RU106+26 97.09 4.3478 0.2300 0.24kHz
1+2 802.11be EHT40 100 - - 10Hz
1+2 802.11be EHTS80 100 - - 10Hz
802.11be EHT80-
1+2 Large RU484+242 96.84 1.1087 0.9020 1kHz
802.11be EHT80
1+2 Puncturing 20M 100 i i 10Hz
1+2 802.11be EHT160 100 - - 10Hz
802.11be EHT160-
1+2 Large RU996+484 94.82 0.9275 1.0781 1.1kHz
802.11be EHT160-
1+2 Large RU996+996 95.83 2.1667 0.4615 0.51kHz
802.11be EHT160
142 Puncturing 40M 100 i i 10Hz
Sporton International Inc. (Kunshan) Page Number : D-1 of D9

TEL : +86-512-57900158
FAX : +86-512-57900958
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Report No

.. FR291702F

802.11a

Spectrum

(=)

Ref Level 37.20 dBm
| Att
SGL

40 de & SWT 10 ms

Offset 7.20 dB & RBW 10 MHz

¥BW 10 MHz

@ 1Pk Max

30 dBm

| 26-dB — -

D3[1] 0.03 dB
2.1159 ms

M1[1] 18.65 dBm

10 dém

et B A B G S

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 5.18 GHz

691 pts

1.0 ms/

Marker
X-value |

v-value |

Function |

Type | Ref | Trc |
M1 1

D2, M1 1
D3, M1 1

1.8986 ms
2.087 ms
2.1159 ms

18.65 dBm
1.52 dB
0.03 dB

Function Result |

i

Ready BRRRRRRRE i

802.11be EHT20

Spectrum

Ref Level 37.20 dBm
[ Att
SGL

40 dB & SWT 20 ms

Offset 7.20 dB & RBW 10 MHz
VBW 10 MHz

@ 1Pk Max

30 dBm:

gBm: -

10 dém

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dem

-60 dBm

CF 5.18 GHz

691 pts

Il

2.0 ms/
m—

Ready BRERERRRE i

%

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ133G

Page Number : D-2
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.. FR291702F

802.11be EHT20-Single RU26

Spectrum |

(=]

Ref Level 37.00 dBm
o Att
SGL

30 de @ SWT

Offset 17.00 dB @ RBW 10 MHz
20 ms VBW 10 MHz

@ 1Pk Max

30 dém

D3[1] -1.73 dB

20 dem

5.3043 ms|

M1[1] 7.53 dBm,

2.3768 ms

1E dBm—i

0. dBm

-10 dem

-20 dem

-30 dem

-40 dBm

-50 dém

-60 dBm

CF 5.18 GHz

691 pts

Marker
Type | Ref | Trc |
M1 1

X-value |

Y-value |

2.0ms/

Function Function Result |

D2
D3

M1 1
M1 1

2,3768 ms |
5.1014 ms |
5.3043 ms |

7.53 dem
-3.20 d&
-1.73 dB

Il

] aiimn e

802.11be EHT20-Single RU52

Spectrum |

(=)

Ref Level 37.00 dBm
f Att
SGL

Offset 17.00 dB @ RBW 10 MHz
30de @ SWT

20 ms VBW 10 MHz

@ 1Pk Max

30 dBm

D3[1] -4.34 dB

20 dBm

5.2754 ms|

M1[1] 14.20 dBm

frebe frsles itk

Jlealigl T B

2.6087 ms|

0dBm

tocde it Lblpal

-10 dem

-20 dBm

-30 dBm

-40 dem

-50 dém

-60 dBm

CF 5.18 GHz

691 pts

2.0ms/

Marker
Type | Ref | Trc |

X-value |

Y-value |

Function

M1 1
D2 ™M1 1
D3 M1 1

2,6087 ms |
5.0725 ms |
5,2754 ms |

14.20 dBm
-6.50 dB
-4.34 dB

Function Result ]

)il

J

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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802.11be EHT20-Single RU106

o Att
SGL

Ref Level 37.00 dBm

Spectrum # |

(=)

Offset 17.00 dB @ RBW 10 MHz
30de @ SWT 20 ms

VBW 10 MHz

@ 1Pk Max

30 deém

D3[1]

20 deém

M1

M1[1]

10 dem

iy f

3.3633 ms|
A et A

0.02 dB
4.9855 ms|
17.67 dBm

0dBm

-10 dem

-20 dBm

-30 dBm

-40 dem

-50 dém

-60 dBm

CF 5.18 GHz

691 pts

2.0ms/

Marker

Type | Ref | Trc | X-value |

Y-value

Function

M1
D2
D3

1 3.3623 ms |
M1 1 4.7536 ms |
M1 1 4,9855 ms |

17.67 dBm
-1.00 d&
0.02 dB

N

802.11be EHT20-Small RU52+26

fo Att
SGL

Ref Level 37.00 dBm

Spectrum # |

Function Result ]

i

(=]

30 de @ SWT 20 ms

Offset 17.00 dB @ RBW 10 MHz

VBW 10 MHz

@ 1Pk Max

30 dém

D3[1]

ldBrr

M1[1]

MY ANIH

2.04 dB|
4.7826 ms|
15.68 dBm

G ALGs

-50 dém

-60 dBm

Marker

CF 5.18 GHz

691 pts

2.0ms/

Type | Ref | Trc | X-value |
M1 1

Y-value |

Function

Function Result

811.6 ps |

D2 M1 1 4.5507 ms |
D3 M1 1 4.7826 ms |

15.68 dBm
1.33dB
2.04 dB

)1

aiimn e

Sporton International Inc. (Kunshan)
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802.11be EHT20-Small RU106+26

Spectrum # |

o
A
Ref Level 37.00 dBm Offset 17.00 dB @ RBW 10 MHz

o Att 30de @ SWT 15 ms VBW 10 MHz
SGL

@ 1Pk Max

D3[1]
30 dBm

-0.39 dB|
4.4783 ms|
15.85 dBm

o %

M1i[1]
PRTYTY . "

(= &

e

10 dem

0dem

-10 dBr

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm
CF 5.18 GHz 691 pts 1.5ms/
Marker

Type | Ref | Trc | X-value |
M1 1
D2 M1 1
D3 M1 1

N ] i

Y-value | Function
2,6522 ms 15.85 dBm
4.3478 ms 1.66 dB
4.,4783 ms -0.39 dB

Function Result |

802.11be EHT40
Spectrum

[:+=3
v
Ref Level 37.20 dBm offset 7.20 dB @ RBW 10 MHz

| Att 40 dB & SWT 20 ms YBW 10 MHz
SGL

@ 1Pk Max

30 dém

ED dBm: e

10 dem

0 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm
CF 5.18 GHz 691 pts

2.0ms/
]'r .

—
Ready BRERRRRRY i y

Sporton International Inc. (Kunshan) Page Number : D-5 of D9
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802.11be EHT80

Spectrum

Ref Level 37.20 dBm

Offset 7.20 dB & RBW 10 MHz

| Att 40 de & SWT 20 ms ¥BW 10 MHz

SGL
@ 1Pk Max

30 dem:

20 dém

bbb wimabrsial oo sy

10 dém

0 dbm

-10 dem

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm
CF 5.21 GHz

691 pts 2.0 ms/

i

Ready

BHRRHRR g Yy

802.11be EHT80-Large RU484+242
Spectrum }l

Ref Level 37.00 dBm
fo Att
SGL
@ 1Pk Max

(=]

Offset 17.00 dB @ RBW 10 MHz
30 de @ SWT Sms VBW 10 MHz

D3[1]
30 dem

0.03 dB|
1.14493 ms
6.74 dBm
586.96 ps

ol And

M1[1]
20 dem

Lo dgn: : ;FMMMM/MMM i
Y

0dBm

-10 dBm

-20 dBm

-30 dBm

-40 dem

-50 dém

-60 dBm
CF 5.21 GHz

691 pts
Marker

|_Type | Ref | Trc |

500.0 ps/

X-value |
586.96 s
1.1087 ms

v-value |
6.74 dBm
4.48 dB

Function |

M1 1
D2, M1 1
D3| M1 1

Function Result |

1.14493 ms 0.03 dB

aig
J

anmn e

Sporton International Inc. (Kunshan)
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802.11be EHT80-Puncturing 20M

Spectrum

Ref Level 27,20 dBm Offset 7.20 dB & RBW 10 MHz

| Att 30 de & SWT 10 ms VBW 10 MHz
SGL

@ 1Pk Max

20 dBm:

Jw,-hLLllu\‘\_ |y bt

F=

TR I B L
e

ol P

0 dBm

TN PR
it v-.,wwmwv oty

-10 dem

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dem

-70 dBm

CF 5.21 GHz

691 pts

Il

Ready

802.11be EHT160
Spectrum

1.0 ms/
m—

%

Ref Level 37.20 dBm offset 7.20 dB @ RBW 10 MHz

| Att 40 dB & SWT 20 ms YBW 10 MHz
SGL

@ 1Pk Max

30 dém

20 dBm:

(N RN IETINE SRTNILY NPT ol

0 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 5.25 GHz

691 pts

2.0ms/

T

—
Ready BRRRREREE i

Y
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802.11be EHT160-Large RU996+484

Spectrum # |

Ref Level 37.00 dBm

(=)

o Att
SGL

30de @ SWT

Offset 17.00 dB @ RBW 10 MHz
Sms VBW 10 MHz

@ 1Pk Max

30 dBm

D3[1] -1.02 dB

20 dBm

978.26 ps

M1[1] 2.70 dBm

485.51 ps|

0dBm

10 depy
T Y] TP

W st o rimriadlp gasababorlouto sy
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